

























































# AEC-Q200 Qualified Reliability Test Report



12	58.07	58.60	0.92%	PASS
13	55.40	56.44	1.88%	PASS
14	54.90	55.31	0.75%	PASS
15	52.54	53.40	1.64%	PASS
16	56.18	56.39	0.38%	PASS
17	64.93	64.18	-1.15%	PASS
18	57.84	56.97	-1.50%	PASS
19	60.71	59.68	-1.69%	PASS
20	58.73	59.64	1.55%	PASS
21	52.13	52.31	0.35%	PASS
22	57.00	57.43	0.76%	PASS
23	55.54	56.51	1.75%	PASS
24	53.97	54.40	0.80%	PASS
25	52.40	53.31	1.74%	PASS
26	67.43	67.51	0.12%	PASS
27	56.42	56.31	-0.19%	PASS
28	50.48	51.50	2.02%	PASS
29	59.71	60.40	1.16%	PASS
30	51.97	52.44	0.91%	PASS
Mean	57.101	57.305	0.22%	PASS
Max.	67.425	67.507	0.12%	PASS
Min.	50.475	51.497	2.02%	PASS
備註/Remark:	實驗結果 all pass			